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Annex for BT Test Report No.: CTL2404222135-WF01
FCCID: 2ASC7TAB702

1. Bandwidth
1.1 Test Result

1.1.1 OBW
> Frequency Packet 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 0.843 / Pass
GFSK SISO 2441 DH5 1 0.842 / Pass
2480 DH5 1 0.869 / Pass
2402 2DH5 1 1.153 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.160 / Pass
2480 2DH5 1 1.154 / Pass
2402 3DH5 1 1.180 / Pass
8DPSK SISO 2441 3DH5 1 1.180 / Pass
2480 3DH5 1 1.179 / Pass
1.1.2 20dB BW
TX Frequenc Packet 20dB Bandwidth (MHz) .
Mode Type (I\(jIHz) / Type ANT Result Limit Verdict
2402 DH5 1 0.948 / Pass
GFSK SISO 2441 DH5 1 0.949 / Pass
2480 DH5 1 0.955 / Pass
2402 2DH5 1 1.284 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.291 / Pass
2480 2DH5 1 1.285 / Pass
2402 3DH5 1 1.297 / Pass
8DPSK SISO 2441 3DH5 1 1.293 / Pass
2480 3DH5 1 1.301 / Pass
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Annex for BT

FCCID: 2ASC7TAB702

1.2 Test Graph

1.2.1 OBW

Test Report No.: CTL2404222135-WF01
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Annex for BT Test Report No.: CTL2404222135-WF01

FCCID: 2ASC7TAB702
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FCCID: 2ASC7TAB702

Test Report No.: CTL2404222135-WF01

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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FCCID: 2ASC7TAB702

Test Report No.: CTL2404222135-WF01

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV
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Annex for BT Test Report No.: CTL2404222135-WF01

FCCID: 2ASC7TAB702

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2ASC7TAB702

1.2.2 20dB BW

Test Report No.: CTL2404222135-WF01
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FCCID: 2ASC7TAB702

Test Report No.: CTL2404222135-WF01

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

Level (dBm)
e
(=]

-10

-20

=30

—50

a
P

v

Ant: Ant1

CENT: 2480 MHz
Span: z
RBW: 30 kHz

TracaT{ps. MAX Hold
SweepPoint: 1001
SweepTime: 2.13 ms
Sweep: Confinue

-20dB BW:0.955MHz

Maker:

1. 2479.523 MHz
-21.30 dBm

2.2479.956 MHz

-1.30 dBm
3. 2480 478 MHz
-21.30 dBm

Frequency (MHz)

-60 -
_?0 -
_eu -
— Trace
-90 T
2479.0 24810
Frequency (MHz)
Pi/4ADQPSK 2DH5 LCH_2402MHz_Ant1_NTNV
10 Ant: Ant1
CENT: 2402 MHz
S%an: 2.4 MHz
RBW: 43 kHz
0 VBW: 130 kHz
Detector: Peak
\u“-/\ TracaTivas. MAX Hold
SweepPoint: 1001
-10 SweepTime: 1.27 ms
Sweep: Confinue
_20 4
-20dB BW:1.284MHz
ker:
— =30 1. 2401.365 MHz
B “20.41 dBm
o f"»\m 2. _2;32‘.1‘1%1 MHz
z o i . m
— _ | A 3. 2402 649 MH;
5 =0Ty . 2041 dBm
3
— 50
-60 -
_?0 -
_eu -
— Trace
-90 T
24008

24032

Page 9/ 51




Annex for BT Test Report No.: CTL2404222135-WF01

FCCID: 2ASC7TAB702

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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FCCID: 2ASC7TAB702

Test Report No.: CTL2404222135-WF01

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV
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FCCID: 2ASC7TAB702

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for BT Test Report No.: CTL2404222135-WF01

FCCID: 2ASC7TAB702

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
> Frequenc Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) / Type ANT1 Limit Verdict
2402 DH5 -0.77 <=30 Pass
GFSK SISO 2441 DH5 0.03 <=30 Pass
2480 DH5 0.04 <=30 Pass
2402 2DH5 1.68 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 2.47 <=20.97 Pass
2480 2DH5 2.47 <=20.97 Pass
2402 3DH5 1.86 <=20.97 Pass
8DPSK SISO 2441 3DH5 2.63 <=20.97 Pass
2480 3DH5 2.64 <=20.97 Pass
Note1: Antenna Gain: Ant1: 1.89dBi;
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FCCID: 2ASC7TAB702

2.2 Test Graph
2.2.1 Power

Test Report No.: CTL2404222135-WF01
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FCCID: 2ASC7TAB702

Test Report No.: CTL2404222135-WF01
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Test Report No.: CTL2404222135-WF01
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Level (dBm)
8

Ant: Ant1

TracaType: MAX Hold
AverageCount: 1
SweepPoint: 1001

Power: 2.47dBm
ker:

1.2441.110 MHz
247 dBm

-20

Level (dBm)
L
o =]

I
w
(=]

L

=60 1

=70

—-80

=90

-40
_50 <
—60 A
=70 4
_30 4
— Trace
-80 T T T T
2437773 2444 228
Frequency (MHz)
Pi/4ADQPSK_2DH5 HCH_2480MHz_Ant1_NTNV
30 Ant: Ant1
CENT: 2480 MHz
S%an: 6.425
20 W: 2 MH
VBW: 2 MHz
Detector: Paak
TracaType: MAX Hold
10 4 t t AveragaCount: 1
SweepPoint: 1001
i l e b gweep'_rgne": ms
01 o R opar s
_10 ~

Power: 2.47dBm
ker:

1. 2479840 MHz
247 dBm

—— Trace

2476.788

Frequency (MHz)

2483.213

Page 16/ 51




Annex for BT
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Test Report No.: CTL2404222135-WF01
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FCCID: 2ASC7TAB702

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2404222135-WF01

3.1.1 Ant1
Ant1
Mode TX Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 1.008 0.955 >=0.955 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.001 1.291 >=0.861 Pass
8DPSK SISO HOPP 3DH5 1.001 1.301 >=0.867 Pass
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3.2 Test Graph
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Test Report No.: CTL2404222135-WF01
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FCCID: 2ASC7TAB702

8DPSK_3DH5_HOPP_Ant1_NTNV
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4. Number of Hopping Frequencies
4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2404222135-WF01

X Frequenc Packet Num of Hopping Frequencies .

Mode Type M) Type ANT Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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4.2 Test Graph
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Test Report No.: CTL2404222135-WF01

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency | Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DH1 0.374 31.600 320 119.680 | <=400| Pass
GFSK |SISO| HOPP DH3 1.630 31.600 160 260.800 | <=400| Pass
DH5 2.878 31.600 98 282.044 | <=400| Pass
2DH1 0.374 31.600 318 118.932 | <=400| Pass
Pi/4DQPSK| SISO | HOPP | 2DH3 1.636 31.600 171 279.756 | <=400| Pass
2DH5 2.884 31.600 101 291.284 | <=400| Pass
3DH1 0.380 31.600 320 121.600 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.634 31.600 158 258.172 | <=400| Pass
3DH5 2.884 31.600 100 288.400 | <=400| Pass
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5.2 Test Graph

5.2.1 Ant1
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Pi/ADQPSK_2DH3_HOPP_Ant1_NTNV

Level (dBm)

2 Ant: Anti
CENT: 2441 MHz
Span: 0 Hz
RBW: 1 MHz
10 4 VEW: 1 MHz
Detector: Paak
TraceTg]pe Clear
h gwsep_romt 218%;
. weepTime
1] m Sweep: Single
_10 <
T]lné%ﬁof Pulse:
aBmMs
—_ =20
E
g
= -30 -
(4
=
@
= 40 1
-50
_60 -
_?0 -
— Trace
-80 {
0.0 200
Time (ms)
Pi/4ADQPSK_2DH3 HOPP_Ant1_NTNV
2 Ant Antd
CENT: 2441 MHz
Span: 0 Hz
RBW: 100 kHz
10 VBW: 100 kHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 31.6 s
Sweep: Single

Number of Pulse:
171

Dwell Time
279.756ms

—— Trace

Page 30/ 51




Annex for BT Test Report No.: CTL2404222135-WF01

FCCID: 2ASC7TAB702
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2404222135-WF01

6.1.1 Ref
TX Frequency Packet Level of Reference
Mode Type (MHz) Type ANT (dBm)
2402 DH5 1 -0.81
GFSK SISO 2441 DH5 1 -0.01
2480 DH5 1
2402 2DH5 1 1.48
Pi/4ADQPSK SISO 2441 2DH5 1
2480 2DH5 1 2.39
2402 3DH5 1 1.47
8DPSK SISO 2441 3DH5 1
2480 3DH5 1 2.35
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 0.00 -20.00 Pass
2441 DH5 1 0.00 -20.00 Pass
GFSK SISO 2480 DH5 1 0.00 -20.00 Pass
0.00 -20.00 Pass
HOPP DHS ! 0.00 220.00 Pass
2402 2DH5 1 2.40 -17.60 Pass
2441 2DH5 1 2.40 -17.60 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 2.40 -17.60 Pass
2.40 -17.60 Pass
HOPP 2DHS ! 2.40 -17.60 Pass
2402 3DH5 1 2.43 -17.57 Pass
2441 3DH5 1 2.43 -17.57 Pass
8DPSK SISO 2480 3DH5 1 2.43 -17.57 Pass
2.43 -17.57 Pass
HOPP 3DHS ! 2.43 -17.57 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2 Test Graph

6.2.1 Ref
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6.2.2 CSE
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